las ‘-LL!

S (2lop Slidod 3 e

Sepehr Aviation Research Center

CODE IDENT NO.

93240
BY #5/4"’34}“{ ' DATE 138 F o4/ 17
CHECKED V. Golabad DATE i ) 8.?/0. Y 23
APPROVED W H ac) 4 - DATE 128%/04/223
MODEL : SALAR DATE : 1387 /04 /17
r N
DOC NO : EDC00001179-030 DATE : 1387/04 /17

TiTLE: SALAR ILLUSTRATED PARTS CATALOGUE

REVISION NO. DATE:

- J




MODEL: SALAR

BY:
CHECKED* Sepehr Aviation Research Center | ppT:
ILLUSTRATED PARTS CATALOGUE
Chapter 28
Fuel System
Rev:0 28 April 08




MODEL: SALAR

BY: £
CHECKED* Sepehr Aviation Research Center | ppT:
ILLUSTRATED PARTS CATALOGUE
Fig-1 —Fuel tank
28-10-10
Rev:0 & - April 08




BY: Jhgea gilgh Elidad K e mopeL:  SALAR
CHECKED: Sepehr Aviation Research Center RPT:
ILLUSTRATED PARTS CATALOGUE
. " Nomenclature $sle §
& g Part Number (R ) Part Number ( N ) 1234567 MFRS Code é 5 g lé
21D 1179-52001-001 . FUEL TANK ASSY. 1
281010 | 1 | ignop.a 1179-52002-001 .. ALUMINUM TANK 1
251010 2 :;lxsff?g: 1179-52004-001 .. FUEL TANK CAP 1
210191 ¥ lkasaerca 1179-52005-001 .. SUPPORT TANK 1
21010/ 4 it:l;qggsp 1179-52010-001 .. PLASTIC SQUARE 2
2810110 | 5 | 19504p 1179-52011-001 .. SQUARE SPACER 1
21010, 6 :?{1\;12201 DIN9I2-M6%55-88  |.. BOLT 2
o) 7 13?31"\(/)\?01 DINI2Z5-A6.4-ST ..WASHER 2
26:1010;| 8 :2?32313K01 DIN9B2-MG-8 .. LOCK NUT 2
281010, 3 :211)31"\;2\702 DINI25-A84-5T  |.. WASHER 2
Page: 2
Rev: 0 28-10-10 April 08




MODEL: SALAR

BY: £
CHECKED* Sepehr Aviation Research Center | ppT:
ILLUSTRATED PARTS CATALOGUE
Fig-1 —Fuel Line
28-10-20 e
Rev:0 & £ April 08




BY: ot (ol 90 RS S0 mopeL: SALAR
CHECKED: Sepehr Aviation Research Center RPT:
ILLUSTRATED PARTS CATALOGUE
) N Nomenclature I
§ § | PartNumber(R) | PartNumber(N) 1234567 MFRS Code EE gg
28-10-20 1179-52030-001 _FUEL LINE (1) 1
2810-20 1 1 1450 a9 DIN912-M5x15-8.8 |..BOLT 5
2810201 2 140y s 004 DIN30I7-8%13-85 | .. HOSE CLAMP 6
28-10-20| 3 |,y a002 DIN125-A5.3-ST . WASHER 5
2BA0:20 (| -4 :;z\bfll)z[: 1179-52031-001 .. FUEL TANK AFLOAT 1
91020 | 8 32\6?3;: 1179-52032-001 . VACATING VALVE 1
28:1020| € :2;532;:07 DINT3379-2-120 . VACATING HOSE (696x612x120) 1
281020 | 7 [[ilh, DIN73379-2-70 . CONNECTING HOSE (86x©12x70) 1
28020 8 :;2\61;}3:;) 1179-52033-001 . FUEL FILTER 1
2810-20 9 |}, \pooe NRPI . FUEL PRIMER ik 1
28-10-20 10 :méféios DIN73379-2-70 . CONNECTING HOSE (06x012x70) 1
28-10-20 | 11 |0 oug DIN73379-2-1000 .. VENT (@6x@12x1000) 1
EEN0A0)| AR 03.95 .. STEEL SHOT 1
2670:20 (| 13 DIN3771-5<4-NBR70 | .. O-RING 1
Page: 4
Rev: 0 28-10-20 April 08




BY: MODEL: SALAR

HIR

CHECKED* Sepehr Aviation Research Center | ppT:

ILLUSTRATED PARTS CATALOGUE

@ 18
16
2
! L=
04 .
|
! I & [l
' Sa 2 [
| e ® '
14
T L
118 T
: W
2
|
|
AN /|
2 [ |
£ flj'
/
13
Fig-2 —Fuel Line
Page 5

28-10-30 a6

Rev:0




BY: o (il 9h g S e mopeL: SALAR

CHECKED: Sepehr Aviation Research Center RPT:
ILLUSTRATED PARTS CATALOGUE
. Nomenclature 5. e §
‘§ ﬁ Part Number (R ) Part Number (N) (1234567 MFRS Code gé E‘é
100 1179-52050-001 . FUEL LINE (2) 1
e 1020) 4 iﬂggmm DINOB2-MG-8 .. LOCKNUT 2
281030 2 10 4004 DIN3017-8x13-85 | .. HOSE CLAMP 14
281030| 3 [1ot'l ) DINT3379-2-60 . HOSE 1
28-10-30| 4 |, Henazp 1179-52051-001 .. CLOGGED PIECE 1
B0 @ };;6{?1?: 1179-52052-001 . UNILATERAL VALVE 1
EH10) 8 i;;(‘::‘)'ssl 1179-52053-001 . FEMALE HOSE NIPPLE 1
Eoae) 3 };i(‘:‘::u;; 1179-52054-001 . MALE HOSE NIPPLE 1
281030 & [n M DIN73379-2-445 . FUEL HOSE 1
281030| 9 (100 DINT3379-2-250 . FUEL HOSE 1
2aATAR| AR if;fﬁﬂiff 1179-52055-001 . REDUCTION T-PEACE 1
28-10-30| 11 :gé\ﬁéﬂé?ﬂ)ﬁ DIN73379-2-120 . CARBURATOR CONNECTING HOSE 1
251020 | 12 12;6;‘:;&08 DIN73379-2-200 . CARBURATOR CONNECTING HOSE 1
210:00| 13 };f(ﬁ:(]é: 1179-52056-001 . HOSE 1
28-1030| 14 ;oML DIN73379-2-395 . HOSE 1
281030 | 15 || 050 <pios DIN73379-2-250 . PRIMER CONNECTING HOSE 1
28:1030( 18 1426001 P 1179-52057-001 . FUEL PUMP CONNECTING PIECE 2
1030 W7 | pasaan DIN912-M6x70-8.8  |.. BOLT 2
28-10-30| 18 0 (o4 DINI25-A10.5-ST .. WASHER 2
28-10-30| 19 |, enoap 1179-52058-001 .. WASHER 1
Page: 6
- 28-10-30 -




MODEL: SALAR

BY:
CHECKED* Sepehr Aviation Research Center | ppT:
ILLUSTRATED PARTS CATALOGUE
Chapter 32
Landing gear
Rev:0 32 April 08




MODEL: SALAR

BY: {E
CHECKED: Sepehr Aviation Research Center | ppT-
ILLUSTRATED PARTS CATALOGUE
Fig-1 -Main Landing gear
Page 1
Rev:0 32-1 0 April 08




BY: S gl CEUEAT 1S e mooeL: SALAR
CHECKED: Sepehr Aviation Research Center RPT:
ILLUSTRATED PARTS CATALOGUE
i . Nomenciature F I 3
H b Part Number (R ) Part Number (N) 1234567 MFRS Code EE EE
3210 1179-41000-001 . Main Landing Gear 1
32401 1 g y7p02.a 1179-41001-001 ... Left Half-Train 1
32401 2 g 7p01.a 1179-41010-001 .. Right Half-Train 1
321013 [y 9p20.p 1179-41020-001 .. Kit Squres of Case A
32101 4 i iapi9p 1179-41021-001 .. Wheel Axle 2
32101 5 iqnomp 1179-41022-001 .. Plastic Cup 4
32-10] 8 12.[1)%\:\?\703 DIN125-A8.4-ST .. Washer 13
2200 23113?321104 DIN982-M35-8 .. Lock Nut 7
9z:A0) B 23??013:\04 DIN9I2-M8%65-88  |..BOLT 4
az:10]| 8 ﬁ??gr::r(oz DIN982-MS5-8 ... Loek Nut 4
HA40) 10 }li?%\tllj\?\%m DIN125-A5.3-ST .. Washer 10
3201 1M |44470w08 DINIZ5-A53-NYLON | . WASHER 4
Az 42 ﬂ?;\ulllim DIN912-M5x12-88 |..BOLT 6
32101 13 144170w05 1179-41034-001 .. Washer (08:030%12) 2
32101 14 1y yappp 1179-41023-001 .. Steel Spacer 2
3210| 15 K17023-P 1179-41024-001 .. Cylindrical elastomer 2
32101 16 |y png0p.p 1179-41025-001 . .WASHER 4
32101 17 |o1104-p 1179-41026-001 .. Right Spat Wheel 1
32101 18 lyoi103p 1179-41027-001 .. Left Spat Wheel 1
32101 19 1pyqpnnp 1179-41028-001 .. SUPPORT 1
AR 20 K17026-P 1179-41029-001 .. Square Support Case 1
3210) 21 |y 7927.p 1179-41030-001 . .WASHER 8
2:A0) 122 12:%?:;302 DIN7991-M8x20-8.8 |..BOLT 1
32:40] 23 }i%??(}lgios DIN912-M§x55-8.8 .. BOLT 4
3240 24 LivaoaA 1179-41031-001 ..SUPPORT 1
32-10| 25 13’??6'3102 DINOI2-M6x60-8.8 | .. BOLT 2
3210] 26 ]12[1);3\?V302 DIN125-A6.4-ST . .WASHER 4
Page: 2
Rev: 0 32-1 0 April 08




BY: s N ST 3 o mobeL: SALAR

CHECKED: Sepehr Aviation Research Center RPT:
ILLUSTRATED PARTS CATALOGUE
‘ 5 Nomenclature $o et

g £ Part Number (R) Part Number(N) (1234567 MERS Code §3 §§
i K 1311‘?3:\),131-(03 DIN9§2-M6-8 ... Lock Nut 2
3240 128 ;21\7’\[::]'2\05 DIN912-M10%60-8.8 |..BOLT 2
32:10| 20 :3?7’\[[]'\:',\:04 DINI125-A10.5-5T . .WASHER 4
#2101 30 k19025 p 1179-41035-001 . .WASHER 4
A2:40) = 31?13?3::15?(05 DIN9S2-M10-8 .. Lock Nut 2
32101 32 |y 0n4.a 1179-41040-001 .. DAMPER ASSY. 2

Page: 3

Rev:0 32-1 0

April 08




BY:

CHECKED:

Sepehr Aviation Research Center

MODEL: SALAR

RPT:

ILLUSTRATED PARTS CATALOGUE

Fig-2 —Front Landing gear

Rev:0

Page 4

32-20-10

April 08




BY: Jhgea gilgh Elidad K e mopeL:  SALAR
CHECKED: Sepehr Aviation Research Center RPT:
ILLUSTRATED PARTS CATALOGUE
) . Nomenclature S| 3
8 g Part Number (R) Part Number(N) |1 234567 MFRS Code §§ gté
42:20-10 1179-42000-001 . Front Landing Gear 1
422010 1 K16009-P 1179-42001-001 .. Plate Rod of Fork 4
3220100 2 |y 50190 1179-42002-001 .. Spacer 2
3220101 3 loyomae 1179-42003-001 .. Spacer 2
32-2010) 4 |63 p 1179-42004-001 .. Nose Wheel Bracket Holding Nut 1
32-20101 5 | qp30p 1179-42005-001 .. Bracket 1
e R :g’:g{:;gog DIN912-M8x45-88  |..BOLT 4
s I :04::;‘{?[:[’;10 DIN912-M8x50-8.8  |..BOLT 4
g IR :04[1)2{?\?\705 DIN125-A8.4-ST .. Washer 18
Gl | 9 :3?33&4@4 DIN9S2-M8-8 ... Lock Nut 5
E2010) 19 :E?B(Omsskm DIN439-M6-8 .. Nut 2
e ::?gg\::\?m DIN125-A6.4-ST .. Washer 1
A220:40) 12 :;‘%\éﬁgﬁgp 1179-42017-001 .. ADJUSTABLE TANGENT 1
H2-20:40) | 43 :04?23;113501 DIN934-M6-8 .. Nut 1
Q1) A :T:gc;“\f\fm DINI28-A6A-FST  |..LOCK WASHER 2
32.2010( 15 (310000 1179-42018-001 .. ADJUSTABLE TANGENT 2
A2:20:10] 18 13BB002 RI2 .. SPIRING SHOCK ABSORBER (220mm235kg) 33001 2
32:20:40) 17 lycrooosp 1179-42006-001 .. Brack Surexy 1
32-20-101 18 | o5006.p 1179-42007-001 .. Cubic of Direction 1
32-20-10 19 |6y p 1179-42008-001 .. Bush 1
AeR0:10) 20 ?iﬁé\ggém 1179-42015-001 ..SPRING 1
32-20-10| 21 K16027-P 1179-42009-001 .. Spacer 1
i) s :::ggggos DIN912-M6x50-88  |..BOLT 1
32:20:10| 23 :g?gc(l'\:f]vzoz DIN125-A5.3-ST .. Washer 5
i :T:ggltqsl(oz DIN982-M5-8 .. Lock Nut 2
32-20-10( 25 :i:-:ssggll 1179-42019-001 .. SUPPORT ADJUSTABLE TANGENT 1
32:2010{ 26 |y 032 p 1179-42010-001 .. Bushing 4
Page: 5
Rev: 0 32-20-1 0 April 08




BY:

mopeL: SALAR

£ S (gl oh Clidad S e
CHECKED: — Sepehr Aviation Research Center RPT:
ILLUSTRATED PARTS CATALOGUE
i ’ Nomenclature e 3
E é Part Number (R) Part Number (N ) 1234567 MFRS Code §£ glé
32-20-10| 27 |\ 6ni6-p 1179-42011-001 .. Spacer 2
822090 28 lxrgorrp 1179-42012-001 .. Spacer 1
322040) 28 lyisorsp 1179-42013-001 .. Spacer 1
32:20-10| 30 |14t DIN9I12-M12x210-88 | .. BOLT 1
32:20:10) 31 :0411)(13\{;}\?\707 DIN125-A13-ST .. Washer 3
%2040 2 :T‘ng&ﬁKDﬁ DIN9S2-M12-8 ... Lock Nut 1
Page: 6
S 32-20-10 pprit 8




BY:

CHECKED:

MODEL: SALAR

HR)

Sepehr Aviation Research Center | ppT:

ILLUSTRATED PARTS CATALOGUE

Fig-1 —Front Landing gear

Rev:0

Page 7

32-20-20

April 08




BY: Sl gh ARS8 50 mopeL: SALAR

CHECKED: Sepehr Aviation Research Center RPT:
ILLUSTRATED PARTS CATALOGUE
) . Nomenclature & 0 §
§ § | PartNumber(R) | PartNumber(N) |1234567 MFRS Code §5 gg
32-20-20 1179-42020-001 . Nose Landing gear 1
32-20-20 1 1 1y i6002-a 1179-42021-001 ..NOSE WHEEL LEG 1
3220201 2 |y i6p36p 1179-42030-001 . . Plastic Pedal 2
422020 [ 3 lisose 1179-42031 -001 . . Plastic Spacer 8
32-20-20| 4 |4 50p7c01 DIN94-3%4-ST .. PIN ADIT STEEL 2
22020| 5 [N 1179-42032 -001 .. SUPPORT ADJUSTABLE TANGENT 1
d2:20%=0)( ‘& 1]:%?)(::;01 DINI2S-A64-FST  |.. LOCKWASHER 2
42020 7 1]401%;335‘101 DIN439-M6-8 .. Nut 1
szz020] 8 112%\(;?)(;7:04 DIN912-M6x15-88  [..BOLT 1
32-20-20 1 9 14160000 99X 100-6252.0 .. Washer 1
202020 | 4 1?13;:;:4”5’301 DINUS2-M6-8 .. Lock Nut 4
22020 || A 11;?6?)(;’“:06 DIN912-M6x25-88  [..BOLT 2
422020 12 112‘:}6({‘)(:\.:‘201 DIN934-M6-8 .. Nut 2
92-20:20 || 14 1]21[;?)?/\41?)4 DIN125-A6.4-ST .. Washer 5
32-20-20 | 14 |, 4 60m02 DINI25-A5.3-ST  |.. Washer 2
32-20-20 | 15 |4 405011p 1179-11077-001 .. Ring 1
422030 | 16 :((::{14;—4? 1179-42033-001 ..BOLT 1
422020 ( A7 :T:ggin"\'m DIN3ISM6-GT-C | .. WING NUT 1
32-20:20 18 :;:-lﬁrl\)l—];:m 1179-11078-001 .. SAFTY PIN 1
32-20-20 | 19 |\ 6007-p 1179-42034-001 .. Block of Adjustable Fork 1 1
32-20-20 | 20 |\ ppap 1179-42035-001 ... Block of Adjustable Fork 3 1
32-20-20 | 21 | opayep 1179-42036-001 .. Spacer 1
32-20-20| 22 |, conogp 1179-42037-001 ... Block of Adjustable Fork 2 1
32:20:20 | 23 K160038-P 1179-42038-001 .. BOLT 1
32:20:20 | 24 |yicoiso 1179-42039-001 ..BOLT L
322020 25 [t DINT991-M6x20-88 .. BOLT 8
3220-20 | 26 :2:gg;ios DIN912-M6x20-8.8  |.. BOLT 2
Page: 8
Rev: 0 32-2 0-20 April 08




BY: St ilgh CRaT 550 mopeL: SALAR
CHECKED: Sepehr Aviation Research Center RPT:
ILLUSTRATED PARTS CATALOGUE
. Nomenclature o 2
§ § | PartNumber (R) | PartNumber (N) [1234567 MRS Coce §5 §§
32-20:20 | 27 ::l‘l)g(;’\:']\fos DINI25-A10.5-ST .. Washer 4
92020 | 28 :3?1638&5@5 DIN9S2-M10-8 ... Lock Nut 1
322000 | 28 rnieawos 1179-42040-001 .. Washer 1
32-20-20 | 30 |\ copi-p 1179-42041-001 .. SUPPORT -
32-20-20 | 31 |\ uhii6p 1179-42042-001 .. Mudguard Rubber 1
32-20-20 | 32 | 4160001 DINI25-A5.3-NYLON |. . WASHER .
Az:20:20|| 33 1T1Balg:~:sl<oz DINYS2-M5-8 ... Lock Nut -
322020 | 34 [ Lo 000 1SOT045-4.8H-M5x12 |. . BOLT -
AZR0:20 | 36 1[;];‘65(;’2;0? DIN9I12-M6*50-8.8  |.. BOLT L
322020 [ 36 .46 L01 1179-42043-001 < Tnbe 1
A220:20| 97 1];]%?)2’2.;01 DIN912-M4x10-88  [..BOLT -
32:20:20 || 38 112‘:)6;:)?/\2/38 DIN125-A4.3-8T .. Washer -
az:20:20 || 38 112?6%03101 DIN982-M4-8 .. Lock Nut 2
A2:20:20 | 40 1];]:1;:1(;2502 DINOI2-M4x30-88  |..BOLT 2
a2:20:20 | w4 31%213%1 DINI25-A5.3-ST  |..Washer 6
322020 | 42 |eirians 1179-42044-001 .. MUDGUARD !
32:20:20 | 43 |gigoase 1179-42045-001 .. LOCK SPACER !
32-20-20 | 44 |y 606 1179-42046-001 .. BRACKET RIGHT !
32-20-20 | 45 |\ 6000 p 1179-42047-001 .. BRACKET LEFT !
Page: 9

. 32-20-20 pori 08




BY: (9 MODEL: SALAR

CHECKED* . Sepehr Aviation Research Center | ppT:

ILLUSTRATED PARTS CATALOGUE

Fig-1 —-Wheel and Brakes

Page 10

32-40

Rev:0 April 08




BY: S gl CEUEAT 1S e mooeL: SALAR
CHECKED: Sepehr Aviation Research Center RPT:
ILLUSTRATED PARTS CATALOGUE
) . Nomenciature S e '§
i | Part Number (R) Part Number(N) |1234567 MFRS Code EE g‘é
4240 1179-42050-001 . WHEEL AND BRAKE
4240 zg:lg(?gim 97X00-B1.88.01.0  |..BRAKE CABLE ASSY. 1
3240 2 }3::5233: 1179-42053-001 .. CABLE HOLDER (96x012.5x270) 1
3240 3 1179-42051-001 .. FRONT WHEEL ASSY. 1
32401 4 | 3ppoas 4.00%8 2PLY .. TIRE 2
32401 5 | appess 350%8 (V=90°) .. FRONT TUBE 1
32401 & | 3ppogy BAI .. FRONT RING 33001 1
2240 1;:;(;';;: 1179-42054-001 .. SHOE BRAKE 1
azdo) 8 1179-42055-001 .. REAR WHEEL ASSY. 2
32401 9 | 3ppg3s 3508 (V=0°) ..REAR TUBE 2
32401 10 | 3ppg Adl .. REAR RING 33001 2
Page: 11
Rev: 0 32-40 April 08




